


 
 
  

 

WATERSHED NITROGEN MANAGEMENT PLAN 

 TECHNOLOGY SCREENING REPORT 

  

 TOWN OF MASHPEE, POPPONESSET BAY,  

& WAQUOIT BAY EAST WATERSHEDS 

 

 Prepared for 

 MASHPEE SEWER COMMISSION 

 

 

 

 

 

 

 

 Prepared by 

 

 Stearns & Wheler, LLC 

 ENVIRONMENTAL ENGINEERS & SCIENTISTS 

 1545 Iyannough Road 

 Hyannis, Massachusetts 02601 

 

 November 2007 

 Project No. 00074   



EXECUTIVE SUMMARY 
 
 
 
 

ES.1 REPORT AND PROJECT BACKGROUND 
 
The Technology Screening Report is the second phase of the Watershed Nitrogen Management 
Plan (WNMP), which is being prepared to provide a comprehensive strategy for nitrogen 
removal in the Town of Mashpee, Popponesset Bay, and Waquoit Bay East Watersheds over the 
[...]
A. Suitability – General technical ability to achieve improvements under local conditions.   

 
B. Implementability – The ability to construct, operate, monitor, and manage. 

 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-2 



C. Performance – The effectiveness and reliability in similar soils and environments, effects 
of seasonal population changes, and performance data from the 2007 Barnstable County Report 
on I/A technologies, where available. 

 
D. Long-term Maintenance – This criterion is related to the complexity and number of 
mechanical components of each treatment process.  Long-term track record (reliability) and the 
level of skill needed to maintain a technology are considered.   
 
E. Land Use – Efficiency of land use (amount of land used). 
 
F. Aesthetics – Visual impacts and potential odor emissions. 
 
G. Public Acceptance/Political Feasibility – This criterion involves how the public may 
react to a specific type of treatment system.   
 
H. Institutional Concerns – This includes permitting issues and state approval. 
 
I. Cost – The relative costs of the various alternatives.   
 
Costs can be influenced by any number of factors, including the construction bidding climate 
during the year of the project, material costs, level of treatment, location of facility, site specific 
conditions (i.e. high groundwater, abutters, drinking water protection, sensitive habitats and 
receptors, etc.), and permit/regulatory requirements.  As a result, the costs are presented as 
“relative costs,” and they eliminate some of these cost escalators that may not be specific to a 
technology and are often unknown.   
 
However, during preliminary and final design cost estimates will be revised and factors that are 
specific to a technology or proposed location will be more readily identifiable. 
 
ES.3 RECOMMENDATIONS OF THE TECHNOLOGY SCREENING REPORT 
 
A. Decentralized Treatment Alternatives.  Decentralized treatment technologies are systems 
that are not connected to a central, municipal treatment plant.  They often include individual and 
multiple-home systems that have total flows less than 10,000 gpd and do not require a 
groundwater discharge permit.  The multiple-home systems require a small wastewater collection 
system and are often called cluster systems.  Cluster systems can exceed 10,000 gpd; however, 
Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-3 



they would then require a groundwater discharge permit and a small wastewater treatment 
facility rather than a large Title 5 or Innovative/Alternative system.  The decentralized 
technologies that are evaluated and discussed in Chapter 4 are included in the list below. 
 

• Title 5 systems 
• Peat systems 
• Glendon biofilter 
• JET aerobic treatment systems 
• Orenco system sand filter 
• Tight tanks 
• Waterless toilets 
• Recirculating sand filter (non-proprietary) 
• RUCK 
• Bioclere 
• Micro-, Nitri-, High-Strength, and Modular FAST 
• Amphidrome 
• Waterloo biofilter 
• AdvanTex 
• NitrexTM 
• OAR 
• RUCK CFT 
• Cromaglass 
• Norweco Singulair 
• Omni Recirculating Sand Filter 
• SeptiTech 

 
Each technology is reviewed as part of the evaluation process in the report.  The technologies 
that are recommended for further consideration are summarized in the following table.  The table 
provides relative ranking for three categories – cost, performance, and other considerations.  
Performance refers to a technology’s nitrogen removal ability.  The other considerations include 
the screening criteria that are discussed in greater detail in Chapter 3.   

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-4 



 
Technology Cost (1) Performance (2) Other Considerations (3) 
FAST Lower Good Highly Favorable 
Bioclere Moderate Good Highly Favorable 

NitrexTM/Omni RSF Higher Good (5) Highly Favorable 

RSF Moderate Moderate Highly Favorable 

Norweco Singulair Moderate Good Moderately Favorable 
RUCK Higher Moderate Highly Favorable 

Amphidrome Higher Moderate (5) Highly Favorable 

Waterloo Biofilter Higher NA(4,5) Highly Favorable 

Advantex Lower NA(4,5) Highly Favorable 

SeptiTech Moderate Low Highly Favorable 
RUCK CFT Higher NA(4) Less Favorable 
Cromaglass Moderate Low Less Favorable 

OAR Moderate Low Less Favorable 

Notes: 

(1)  Lower Cost Ranking = <$5,000; Moderate Cost Ranking = $5,000 - $10,000; Higher Cost Ranking = >$10,000.  Refer to Table 4-1 

for a more detailed breakdown of costs. 

(2)  Performance ranking is in reference to the number of systems that had median nitrogen concentrations below 19 mg/L, as documented 

in the County report.  Good refers to systems with more than 50% achieving 19 mg/L; moderate refers to systems with between 25% 

and 50% achieving 19 mg/L; low refers to systems with less than 25% achieving 19 mg/L.  

(3)  Other considerations include a relative ranking of the screening criteria discussed in Chapter 3, including aesthetics, land use, and 

long term maintenance. 

(4)  NA indicates technologies with limited performance data as summarized in the County report. 

(5)  Data based on five or less systems as summarized in the County report. 

 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-5 



All of the technologies identified in the above table are allowed by MassDEP and are approved 
for use (whether Pilot, Provisional, or General Use).  Although none of these technologies are 
ruled out completely, some of these technologies have shown better performance (based on the 
Barnstable County report) on Cape Cod.  The following technologies are considered more 
favorable for nitrogen removal applications within the Project Planning Area: 
 

• FAST 
• Recirculating Sand Filters (RSF) 
• Bioclere 
• Nitrex/Omni RSF 
• RUCK 
• Amphidrome 
• Waterloo Biofilter 
• Norweco Singulair 

 
Other technologies either have very limited performance data or other considerations that make 
them less favorable. 
 

B. Small Wastewater Treatment Facilities.  Small wastewater treatment facilities, similar to 
a number of facilities found in Mashpee, utilize biological nitrogen removal (BNR) processes 
that are compact in size and are generally more mechanized than the individual and multiple-
home, on-site-type systems presented in Chapter 4.  These facilities can produce a treated 
effluent that meets the permitted standards of 30 mg/L BOD5, 30 mg/L TSS, and 10 mg/L 
nitrate-N.  Small wastewater treatment facilities typically serving less than 50,000 gpd are 
discussed in the first part of Chapter 5.  The small facilities, or package plants, that are discussed 
include: 
 

• Rotating biological contactors (RBC) 
• Sequencing batch reactors (SBR) 
• Amphidrome 
• Membrane bioreactors (primarily Zenon) 
• Micro-FAST and Modular FAST 
• Bioclere 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-6 



The following summarizes the criteria that are considered in evaluating the small wastewater 
treatment (package) plants. 
 
Technology Cost (1) Performance (2) Other Considerations (3) 
SBR Higher Good Highly Favorable 
Amphidrome Lower Moderate Highly Favorable 
Zenon Higher Good Moderately Favorable 
RBC Lower Moderate Moderately Favorable 

FAST Lower Moderate Moderately Favorable 

Bioclere Higher Moderate Moderately Favorable 

Notes: 

(1)  Lower Cost Ranking = <$60/gallon; Higher Cost Ranking = >$60/gallon.  Refer to Table 5-2 for a more detailed breakdown of costs. 

(2)  Moderate Performance ranking indicates that it is capable of treating nitrogen to less than 10 mg/L.  Good Performance ranking 

indicates that it is capable of treating nitrogen to less than 6 mg/L. 

(3)  Other considerations include a relative ranking of the screening criteria discussed in Chapter 3, including aesthetics, land use, and long 

term maintenance. 

 
RBCs, SBRs, Amphidrome and Zenon are recommended for further consideration due to the 
flexibility in relation to providing treatment for relatively small wastewater flows and their 
current use throughout Mashpee.  Sequencing Batch Reactors (SBRs) are often more expensive 
for smaller flows but become more cost effective as the flows increase due to the change from 
precast structures to cast-in-place concrete; they also remain fairly compact and have other 
process advantages over some of the more package type systems like Bioclere, Amphidrome, 
and FAST systems.  Those package type systems are more cost effective at lower flows but are 
less flexible when it comes to any potential expansion. 
 
Bioclere and FAST systems would not be recommended for use in the Project Planning Area as 
they would be introducing another technology into a planning area that already has a variety of 
systems.  If the Town of Mashpee (or a future sewer district) were to take over management of 
the existing facilities, the best option would be to minimize the number of different systems and 
maximize common components, spare parts, and operational requirements to simplify the 
operations and maintenance activities for multiple wastewater treatment facilities. 
 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-7 



C. Centralized Treatment Facilities.  Centralized facilities capable of treating larger 
wastewater flows (typically greater than 150,000 gpd) are discussed separately from the package 
plants.  Chapter 5 discusses the following technologies: 
 

• Activated Sludge/ Modified Ludzack-Ettinger Process 
• Activated Sludge/ Extended Aeration 
• RBC 
• SBR 
• Activated Sludge/ Plug Flow Systems 
• Membrane Biological Reactor  
• Biological aerated filters 
• Denitrification filters 
• Constructed wetlands 
• Solar Aquatics 

 
Of the previously mentioned technologies, the following list summarizes those that are 
recommended for further consideration as the Watershed Nitrogen Management Plan process 
continues. 
 

• Activated Sludge/Extended Aeration 
• Sequencing Batch Reactor 
• Membrane Biological Reactor 
• Denitrification Filters (in combination with other centralized technologies) 

 
RBCs, although very common in Mashpee, may become cost prohibitive for a large scale 
wastewater treatment facility (as flows exceed 0.5 mgd) because of the large structure required to 
house such a facility and to shelter components in winter conditions.  On the other hand, the 
recommended technologies can have large open tanks or, in the case of MBRs, a smaller 
footprint, reducing the cost of structures.  Therefore, RBCs would not be considered for a 
centralized facility. 
 
D. Water Reuse Technologies.  Conventional wastewater treatment systems typically achieve 
levels of 6 to 10 mg/L total nitrogen; they can be upgraded for enhanced nitrogen removal and 
achieve an average of 3 mg/L total nitrogen.  However, additional (non-conventional) 
wastewater treatment can be provided downstream from most of the centralized treatment 
technologies discussed in order to obtain an effluent quality suitable for a variety of water reuse 
Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-8 



options.  Chapter 5 discusses technologies that may be considered for water reuse applications.  
The technologies are described, and advantages and disadvantages are presented.  As identified 
previously, these are often costly additions with minimal increase in performance.  The 
technologies that can achieve less than 3 mg/L total nitrogen (the current accepted limit of 
wastewater treatment technology) are identified and discussed, but they are unlikely to be 
recommended and are presented for informational purposes.  These technologies include: 
 

• Reverse osmosis 
• Ultrafiltration 
• Electrodialysis 
• Adsorption 
• Advanced oxidation technologies 
• Precipitation 
• Ion exchange 
• Break point chlorination 
• Membrane filtration 

 
E. Disinfection Alternatives.  It is very likely that any treatment facilities constructed in the 
Project Planning Area will be required to provide disinfection.  Therefore, alternative 
technologies to provide suitable disinfection are discussed in Chapter 5.  The technologies 
considered are: 
 

• Chlorination 
• Ozonation 
• Ultraviolet (UV) radiation 

 
Based on the higher costs and safety concerns associated with chlorination and ozonation, UV 
disinfection is the only technology that is recommended.   
 
F. Collection System Technologies.  Prior to reaching a treatment facility, wastewater flows 
through a collection system.  The following collection system technologies are discussed in 
Chapter 6: 
 

• Gravity sewers and lift stations 
• Pressure sewers and grinder pumps 
• Septic tank effluent sewers (pump and gravity systems) 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-9 



• Vacuum sewers 
• Combination of technologies 

 
Many collection systems involve a combination of the various technologies.  The most likely 
combination that will be practical for use in the Project Planning Area involves gravity and low 
pressure systems, as discussed in the Sewer Modeling and Preliminary Design Evaluations 
Guidance Document and Case Study Report prepared for Barnstable County.   
 
When a project area consists of rolling terrain and large numbers of properties located in low 
areas along ponds, wetland, rivers and estuaries, a combination of technologies is typically most 
cost effective.  The most common technology combination is gravity and pressure sewers. 
 
Gravity systems can be more expensive to install but have lower operations and maintenance 
costs.  Pressure sewers allow much shallower excavations and provide an easier means of 
serving low elevation properties; however, they require power at each property served.  While 
vacuum sewers do not have the power requirements of pressure sewers, they are limited in length 
and are difficult to expand.  Although vacuum sewer costs are similar to that of a gravity system, 
the limited flexibility makes these a less favorable option. 
 
G. Effluent Discharge Technologies.  All wastewater treatment facilities require a means of 
discharging and/or reusing treated effluent.  The technology selected for effluent disposal needs 
to be specific to the discharge site to minimize the impacts of treated effluent on nearby surface 
waters and groundwater, while utilizing any potential site’s unique features.  Land availability, 
nearby land use, discharge technology, and distance from the treatment plant also play a role in 
determining suitable effluent discharge sites.  Chapter 6 describes available effluent 
discharge/recharge technologies and provides advantages and disadvantages for each in order to 
screen the technologies.  The alternatives considered include: 
 

• Sand infiltration beds 
• Subsurface infiltration 
• Spray irrigation 
• Well injection 
• Wick well 
• Drip irrigation 
• Ocean outfall 
• Wetland restoration 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-10 



The alternatives that are recommended for further consideration include: 
 

• Wetland restoration 
• Sand beds 
• Subsurface infiltration 
• Spray/drip irrigation 

 
Wetland restoration is a highly favorable alternative because construction costs will typically be 
low due to the smaller amount of excavation and site work involved.  Operation and maintenance 
costs are also low for wetland restoration.  An added advantage to wetland restoration is the 
additional nitrogen removal that is possible as treated effluent flows through the wetland system.  
It should be noted that although wetland restoration has many advantages, it will likely not be 
sufficient to handle all of the effluent recharge needs of the Project Planning Area.  It should still 
be considered as a part of the solution to handling effluent recharge.  Permitting and approval 
issues also complicate their use and can increase the cost associated with implementing these 
types of systems. 
 
Sand beds are typically a cost-effective alternative because of the higher loading rates that are 
allowed.  Although the loading rate is site-specific, it will usually be higher than any of the other 
alternatives.  The disadvantages of sand beds include the lack of opportunity for secondary use of 
the land and limited additional nitrogen removal.   
 
Subsurface infiltration has the advantage of allowing a secondary use of the land.  The 
disadvantages include the high construction costs that result from extensive excavation, piping, 
and equipment.  Limited additional nitrogen removal may be achieved through the leaching area. 
 
The two irrigation alternatives (spray and drip) have the advantage of providing additional 
nitrogen removal by means of vegetation.  Construction costs may be lower than subsurface 
infiltration because excavation primarily involves laying a small diameter water pipe.  The 
disadvantages include the need for alternative methods of disposal during winter months, the 
lower loading rates allowed, and the need for a higher level of treatment (typically). 
 
Ocean outfalls are currently prohibited by the Ocean Sanctuaries Act and therefore will not be 
considered.  Wick wells and injection wells have advantages of small footprints; however, they 
are not recommended due to limited performance data and issues associated with the fouling of 
the wells and the resultant maintenance needed for these systems.  Although still being 
Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-11 



considered, spray and drip irrigation systems may be limited by the large area requirements.  In 
addition, MassDEP may restrict their use during the winter months, which would require a 
secondary effluent disposal system. 
 
H. Stormwater Treatment Technologies.  Stormwater runoff is typically a significant 
nitrogen source, although this depends on the amount of impervious area (roofs, driveways, 
roads, parking lots, etc.) in a planning zone.  Reduction of impervious areas can reduce the 
resulting pollutant loads.  Town bylaws can be used to encourage Low Impact Development 
(LID), to regulate amounts of impervious areas, and to reduce the amount of runoff that flows to 
paved roads.  However, runoff from paved roads is also a significant contributor to nitrogen 
loads. 
 
Chapter 7 presents a discussion of various nitrogen removal alternatives that do not involve 
wastewater management.  Included in the discussion is an evaluation of various stormwater 
technologies.  The stormwater management alternatives that are evaluated and screened 
according to the previously discussed criteria include: 
 

• Dry extended detention basins 
• Wet retention ponds 
• Infiltration basins 
• Stormwater wetlands 
• Submerged gravel wetlands 
• Bioretention (rain gardens) 
• Water quality swales 
• Porous pavement 
• Infiltration trenches 

 
As presented earlier, the use of other methods of reducing nitrogen through stormwater control, 
fertilizer management, oyster propagation, and groundwater treatment has its limitations when 
trying to achieve a regulated limit.  Best management practices for stormwater control, fertilizer 
management, and other innovative non-wastewater approaches can provide a positive means of 
reducing nitrogen but are difficult to rely on for consistent performance.  It is important to 
identify that a number of these nitrogen control measures will vary in their nitrogen removal 
performance because of their reliance on natural systems and highly variable loadings.  Many are 
not currently credited with nitrogen removal by regulatory agencies and would therefore require 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-12 



additional public education, management structure, and enforcement to be considered a 
reliable/long term means of nitrogen removal. 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ES-13 



 TOWN OF MASHPEE 
TECHNOLOGY SCREENING REPORT 

WATERSHED NITROGEN MANAGEMENT PLAN 
 

TABLE OF CONTENTS 
 
 
 
EXECUTIVE SUMMARY 
 
GLOSSARY OF COMMON ACRONYMS 
 
 Page 
CHAPTER 1 INTRODUCTION 
 

1.1 Report and Project Background..................................................................... 1-1 
1.2 Organization of the Technology Screening Report ....................................... 1-1 

 
CHAPTER 2 DELINEATION OF WASTEWATER PRIORITY AREAS 
 

2.1 Introduction.................................................................................................... 2-1 
2.2 Priority Areas ................................................................................................. 2-1  

 
CHAPTER 3 SCREENING APPROACH AND CRITERIA 
 

3.1 Introduction.................................................................................................... 3-1 
3.2 Methodology for Identification and Screening of Alternative Wastewater 

Treatment Technologies ................................................................................ 3-1 
 
CHAPTER 4 DECENTRALIZED TREATMENT ALTERNATIVES 
 

4.1 Introduction.................................................................................................... 4-1 
4.2 Individual On-Site Systems ........................................................................... 4-3 
4.3 Cluster Treatment Systems .......................................................................... 4-28 
4.4 Screening of Alternative Decentralized Technologies ................................ 4-28 

 
CHAPTER 5 CENTRALIZED MUNICIPAL WASTEWATER TREATMENT FACILITIES 
 

5.1 Introduction ................................................................................................... 5-1 
5.2 Small Wastewater Treatment Facilities Incorporating Biological Nitrogen 

Removal ......................................................................................................... 5-1 
5.3 Centralized Treatment Facilities.................................................................. 5-14 
5.4 Water Reuse Technologies .......................................................................... 5-28 
5.5 Advanced Nitrogen Removal....................................................................... 5-29 
5.6 Disinfection Alternatives ............................................................................. 5-31 
5.7 Screening of Secondary/Advanced Technologies ....................................... 5-35 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 i 



5.8 Identification of Available Wastewater Treatment Facility Sites for 
Priority Areas ............................................................................................... 5-37 

 
CHAPTER 6 SEWAGE COLLECTION AND EFFLUENT DISCHARGE TECHNOLOGIES 

 
6.1 Introduction.................................................................................................... 6-1 
6.2 Sewage Collection Technologies................................................................... 6-1 
6.3 Evaluation and Screening of Collection Technologies.................................. 6-9 
6.4 Identification of Effluent Discharge Technologies...................................... 6-10  
6.5 Wastewater Treatment Issues and Requirements for Effluent Discharge at 

New Remote Sites........................................................................................ 6-18 
6.4 Summary and Recommendations ................................................................ 6-20 

 
CHAPTER 7 NON-WASTEWATER NITROGEN REDUCTION ALTERNATIVES 
 

7.1 Introduction.................................................................................................... 7-1 
7.2 Stormwater Nitrogen Reduction .................................................................... 7-1 
7.3 Other Nitrogen Reduction Options ................................................................ 7-9 
7.4 Nitrogen Mitigation Alternatives................................................................. 7-13 

 
 

LIST OF TABLES 
 

TABLE   
 
2-1 Priority Area Criteria Summary 
2-2 Summary of Total Nitrogen Loads per Town 
2-3 Summary of Nitrogen Loads by Planning Area 
4-1 Technology Cost Comparison 
4-2 Summary of Decentralized Treatment Technologies 
5-1 Summary of Small Wastewater Treatment Systems (Package Plants) 
5-2 Technology Comparison 
5-3 Summary of Secondary/Advanced Treatment Technologies 
5-4 Summary of Disinfection Technologies 
6-1 Summary of Sewer System Technologies 
6-2 Summary of Effluent Discharge Technologies 
6-3 Effluent Discharge Technology Comparison 
7-1 Summary of Stormwater Treatment Technologies 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ii 



LIST OF FIGURES 
 

FIGURE   
 
1-1 Locus Map 
2-1 Priority Areas 
4-1 Septic System Diagram 
4-2 Septic Tank Diagram 
4-3 Leaching Chamber System 
4-4 Leaching Trench Diagram 
4-5 Peat Moss System Cross-section 
4-6 Glendon Biofilter 
4-7 JET Aerobic Treatment System 
4-8 Orenco Intermittent and Trickling Filters 
4-9 Composting Toilet Diagram 
4-10 Incinerating Toilet Diagram 
4-11 Recirculating Sand Filter 
4-12 RUCK System Diagram 
4-13 Bioclere Treatment Unit 
4-14 FAST Treatment System (MicroFAST) 
4-15 Amphidrome System 
4-16 Waterloo Biofilter 
4-17 AdvanTex 
4-18 Nitrex System 
4-19 Oar System 
4-20 RUCK CFT System 
4-21 Cromaglass System 
4-22 Norweco Singulair System 
4-23 Septitech System 
5-1 Centralized Treatment System Components 
5-2 Rotating Biological Contactor 
5-3 Sequencing Batch Reactor 
5-4 Zenon System 
5-5 MicroFAST Treatment System 
5-6 Slow Sand Filter 
5-7 Rapid Sand Filter 
5-8 Example Layout for 10,000 gpd Small Sewage Treatment Facility 
5-9 Example Layout for 35,000 gpd Small Sewage Treatment Facility 
5-10 Example Layout for 110,000 gpd Small Sewage Treatment Facility 
5-11 Activated Sludge/MLE Process 
5-12 Oxidation Ditch for Nitrogen Removal 
5-13 Biolac Lagoon 
5-14 Schreiber 
5-15 Carrousel 
5-16 Orbal 
5-17 Enviroquip Membrane Bioreactor 
Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 iii 



5-18 Biological Aerated Filters 
5-19 Denitrification Filter 
5-20 Constructed Wetlands 
5-21 Solar Aquatics System 
5-22 Reverse Osmosis 
5-23 Electrodialysis 
6-1 Rapid Infiltration Bed 
6-2 Subsurface Infiltration 
6-3 Spray Irrigation 
6-4 Injection Well 
6-5 Drip System 
6-6 Wick Well 
6-7 Wetland Restoration 
7-1 Dry Detention Pond 
7-2 Wet Retention Pond 
7-3 Infiltration Basin 
7-4 Stormwater Wetlands 
7-5 Gravel Wetlands 
7-6 Bioretention (Rain Garden) 
7-7 Vegetated Swale 
7-8 Porous Pavement 
7-9 Infiltration Trench 
7-10 Typical Rain Barrels 

 

LIST OF APPENDICES 
 
Appendix A Certificate of the Secretary of Environmental Affairs 
Appendix B Clean-Green Lawn Program Educational Flyer 
Appendix C 2006 Greenscapes Reference Guide 
Appendix D Think Again. Think Blue. Educational Posters 
Appendix E Cape Keepers Educational Information 
 
 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 iv 



Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 i 

  
 GLOSSARY OF COMMON ACRONYMS 
 
 
AOT   Advanced Oxidation Technologies 
BAF   Biological Aerated Filter 
BOD   Biochemical Oxygen Demand 
BNR   Biological Nitrogen Removal 
CCC   Cape Cod Commission 
CMR   Code of Massachusetts Regulations 
DO   Dissolved Oxygen 
ENF   Environmental Notification Form 
FAST   Fixed Activated Sludge Treatment 
FFL   Falmouth Friendly Lawns 
GAC   Granular Activated Carbon 
gpd   Gallons per Day 
gpd/ft2   Gallons per day per square foot  
GWDP   Groundwater Discharge Permit 
I/A   Innovative/Alternative 
LID   Low Impact Development 
LOT   Limit of Technology 
MassDEP  Massachusetts Department of Environmental Protection 
MBR   Membrane Bioreactor 
MEP   Massachusetts Estuaries Project 
MEPA   Massachusetts Environmental Policy Act  
mgd   Million Gallons per Day 
mg/L   milligrams per liter 
MLE   Modified Ludzack-Ettinger 
MLSS   Mixed Liquor Suspended Solids 
NAR   Needs Assessment Report 
NH3-N   Ammonia Nitrogen 
NO3-N   Nitrate Nitrogen 
NPC   Notice of Project Change 
O&M   Operations and Maintenance 
PAC   Powdered Activated Carbon 
PPA   Project Planning Area 
PRB   Permeable Reactive Barrier 
RBC   Rotating Biological Contactor 
RO   Reverse Osmosis 
RSF   Recirculating Sand Filter 
SBR   Sequencing Batch Reactor 
TMDL   Total Maximum Daily Load 
TN   Total Nitrogen 
TSS   Total Suspended Solids 
USGS   United States Geological Survey 



 GLOSSARY OF COMMON ACRONYMS 
(continued) 

 
 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 ii 

USEPA  United States Environmental Protection Agency 
WNMP  Watershed Nitrogen Management Plan 
WWTF  Wastewater Treatment Facility 
 



Chapter 1 
Introduction



CHAPTER 1 
 
 

INTRODUCTION 
 
 
 
 

1.1 REPORT AND PROJECT BACKGROUND 
 
This Technology Screening Report is the second report that will be produced as part of the 
Watershed Nitrogen Management Plan (WNMP) Project.  This report follows the Needs 
Assessment Report dated April 2007, which documented the Project Planning Area’s (PPA) 
wastewater needs and related issues.  Figure 1-1 depicts the PPA. 
 
The purpose of the Technology Screening Report is to identify and screen alternative wastewater 
collection, treatment, and disposal technologies and to form part of the basis for the development 
of the Scenario Evaluation Report (in the next phase of work), which will identify a group of 
alternative wastewater management plans that will be formulated to meet the PPA’s wastewater 
treatment and disposal needs.  Information developed as part of this report will be combined with 
the Development and Evaluation of Alternatives to create the Alternative Screening Analysis 
Report. 
 
The WNMP is being prepared to provide a comprehensive strategy for nitrogen removal in the 
Town of Mashpee, Popponesset Bay and Waquoit Bay East Watersheds over the next 20 years.   
 
1.2 ORGANIZATION OF THE TECHNOLOGY SCREENING REPORT 
 
The report is divided into the following seven chapters:  Chapter 1 presents the general 
introductory information about the WNMP Project and the Alternatives Screening Analysis 
Report.  Chapter 2 reviews the identified Priority Areas and their wastewater needs.  Chapter 3 
describes the approach and criteria used for screening alternative treatment and disposal 
technologies.  Chapters 4 through 6 identify and screen collection, treatment, and discharge 
technologies for centralized and decentralized technologies.  Chapter 7 identifies and screens 
methods of nitrogen reduction other than wastewater treatment. 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 1-1 



Chapter 2 
Delineation of Wastewater Priority Areas



CHAPTER 2 
 
 

DELINEATION OF WASTEWATER PRIORITY AREAS 
 
 
 
 

2.1 INTRODUCTION 
 
The Needs Assessment Report (NAR) identified Priority Areas in the Project Planning Area 
(PPA).  Prioritization was based on the nitrogen loading per acre, estimated year round and 
seasonal occupancy, Massachusetts Estuaries Project (MEP) findings and other related issues in 
those areas.  Prioritization was assigned as either Primary, Secondary, or Tertiary priority for 
nitrogen loading concerns.  This Chapter briefly reviews each of these Priority Areas and 
summarizes their needs as developed in the NAR.  These areas are identified on Figure 2-1.  
 
2.2 PRIORITY AREAS 
 
The primary, secondary, and tertiary Priority Areas are identified below.  The reasons for the 
respective classifications are also summarized.  Table 2-1 (9-1 from NAR) shows the various 
criteria considered in grouping such areas. 
 
A. Primary Priority Areas.  These Areas are identified in red on Figure 2-1: 
 
Area M-1 “Johns Pond” – this Priority Area is located on the western side of Mashpee and 
includes planning zones 1511, 1611, 1621, 1622, 1632, 1641, 1651, 1652, 1661, 1671, 1672, 
1673, 1681, 1682, 2111, 2121, and 2131.  The following factors resulted in the classification of 
this as a primary Priority Area: 
 

• Within the Waquoit Bay watershed 
• Large number of planning zones with moderately high to high nitrogen loading rates 
• Relatively high concentration of year round residents and businesses 
• There is an existing wastewater treatment facility (WWTF) within this priority area 

(Southport), which may be suitable for expansion 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 2-1 



• A portion of a public supply well watershed/groundwater protection district is within 
the priority area 

 
Area M-2 “Mashpee Central” – this Priority Area is located in the center of Mashpee, including 
the Mashpee rotary and Mashpee Commons, and includes planning zones 1522, 1531, 1541, 
1542, 1551, 1552, 1571, 2211, 2221, 2231, 2241, 2242, 2243, 2251, 2252, 2271, 2272, and 2421.  
The following factors resulted in the classification of this as a primary Priority Area: 
 

• Within the Popponesset Bay watershed; relatively far downstream in the watershed 
• The majority of planning zones have moderately high or high nitrogen loading rates 
• Relatively high concentration of year round residents and businesses 
• There are three existing WWTFs in this priority area (Mashpee Commons, Southcape 

Village, and Windchime Point), some of which may be suitable for expansion 
 
Area M-3 “Shoestring Bay” – this Priority Area is located on the eastern side of Mashpee and 
includes planning zones 1432, 1442, 1451, 2501, 2511, 2521, 2522, 2531, 2532, 2533, 2541, 
2542, 2543, 2544, 2551, 2552, 2561, 2562, 2563, 2564, 2571, 2572, 2581, 2582, 2591, and 2592.  
The following factors resulted in the classification of this as a primary Priority Area: 
 

• Within the Popponesset Bay watershed; relatively far downstream in the watershed 
• Many of the planning zones have moderately high or high nitrogen loading rates 
• Many of the planning zones consist of year round residences 
• A portion of a public supply well watershed/groundwater protection district is within 

the priority area 
• There is an existing WWTF in this priority area (Willowbend), which may be 

considered suitable for expansion after further evaluation 
 
B. Secondary Priority Areas.  These Areas are shown in blue on Figure 2-1: 
 
Area M-4 “Santuit Pond” – this area is located on the northeastern corner of Mashpee, including 
Santuit Pond, and includes planning zones 1311, 1321, 1322, 1331, 1332, 1341, 1351, 1352, 
1361, 1371, 1372, 1381, and 1382.  The following factors were considered in prioritization: 
 

• The majority of the planning zones have moderately high nitrogen loading rates 
• The Town of Mashpee has identified phosphorous loading issues in Santuit Pond  

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 2-2 



• The planning zones are all predominantly year round residences 
• The watershed for a public supply well/groundwater protection district falls within 

this area 
 
Area M-5 “Mashpee River” – this Priority Area is in the north-central part of Mashpee and 
includes much of the Mashpee River and its recharge area.  This Priority Area includes planning 
zones 1213, 1221, 1222, 1223, 1241, 1251, 1252, 1253, 1261, 1271, 1411, 1431, 1441, 1521, 
1561, and 1562.  The following factors were considered in prioritization: 
 

• Within the Popponesset Bay watershed 
• The planning zones within this area are predominantly year round residences 
• The Mashpee zoning bylaws have established a Mashpee River Protection District to 

protect the water resources 
• A portion of a public supply well watershed/groundwater protection district is within 

the priority area 
 
Area M-6 “Jehu Pond” – located on the southwestern side of Mashpee, this Priority Area 
includes Jehu Pond and Hamblin Pond.  It includes planning zones 2321, 3421, 3422, 3431, 
3441, 3511, 3512, 3521, 3531, and 3541.  The following factors were considered in classifying 
this as a secondary Priority Area: 
[...]
high due to a large leaching area, and can range between 3,500 and 25,000 square feet for 
wastewater flows of 1,000 and 10,000 gpd, respectively.  However, variances commonly sought 
with the use of I/A technologies include: possible reduction in leaching area, property line 
setbacks or separation from groundwater if allowed by the local approving authority.  These 
variances have the potential to reduce the size of these systems. 
 
Design considerations and treatment levels for small wastewater treatment technologies are 
greater than those for individual unit and cluster system technologies.  For this evaluation, small 
wastewater treatment facilities for cluster systems are defined as systems that treat greater than 
10,000 gpd but less than 200,000 gpd.  The treatment technologies associated with these systems 
are discussed in Chapter 5 under both “Small Wastewater Treatment Facilities” and “Centralized 
Treatment Facilities”.  Centralized treatment technologies (discussed in Chapter 5) should be 
considered for flows greater than 200,000 gpd. 
 
C.  Findings.   

 
1. General.  Key information on the wastewater technologies has been summarized in 

Table 4-2 to allow a side-by-side comparison with respect to a set of standard criteria.  Because 
I/A technologies are regulated by MassDEP, selection of any I/A technology should be made by 
the individual property owner.  The selection process will depend on the particular application 
(i.e. for repair, nitrogen removal, variance, etc.), the current MassDEP status of the technology, 
and each Town’s Board of Health. 
 
The difficulty with individual I/A systems is the maintenance requirements and costs.  Improper 
maintenance, significant down times due to seasonal use, and owner inexperience all contribute 
to poor performance and possible system failures.  If properly operated and maintained, those 
systems approved by MassDEP can achieve higher effluent quality and provide a significant 
Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 4-30  



 
 

improvement over standard Title 5 septic systems.  Broad application of these technologies to 
address the needs of planning areas could severely tax a Town’s resources, requiring increased 
accounting of systems, inspections, and routine operations and maintenance and monitoring to 
ensure that the systems are performing properly and achieving the goals associated with large-
scale implementation to meet the MEP nitrogen loading thresholds.  MEP model results have 
shown the application of I/A technologies (at 19 mg/L TN) at all properties will not achieve the 
nitrogen thresholds, therefore will be unable to meet the TMDL’s.  These systems may be better 
suited to addressing localized problem areas, where other alternative may be more costly.  An 
excellent example of the vast range of performance is shown in the Barnstable County Report 
titled “Performance of Innovative Alternative Onsite Septic Systems for the Removal of 
Nitrogen in Barnstable County, MA 1999-2007”. 
 
These systems have advantages and may be necessary to address specific site conditions and 
issues (i.e., high groundwater, setback requirements, repair or replacement of existing systems, 
or limited nitrogen removal in sensitive watersheds).  However, each application should be 
evaluated on a site-by-site basis for those areas not considered for cluster systems or sewers. 
 
 2. Technologies.  Tight tanks are considered a short-term, or “band-aid,” solution to 
overcome an immediate problem and are recommended for use only on a temporary basis until a 
long-term solution is found.  This was recognized by the MassDEP some time ago and has 
resulted in restrictions of their use.  Allowable uses include keeping a primary residence open to 
habitation while a permanent system is installed.  Another use applies to specialized situations, 
such as boat pumpout facilities that typically are seasonal in nature and may have site conditions 
that make construction of a standard septic system impossible.  There is also a significant 
concern that widespread approval of tight tanks would allow development in areas that should 
not be developed. 
 
Composting and incinerating toilets are non-traditional wastewater disposal systems and public 
acceptance is expected to be limited.  Composting systems may not be well suited to handle 
seasonal flows and loadings.  The physical handling of composted or incinerated wastes may be 
objectionable to the public.  Low public acceptance due to odors is also an issue with these 
systems.  These systems would be best suited for use at comfort stations or other public facilities 
where the general public would not be responsible for the routine system maintenance. 
 
The MEP team ran several scenarios for the Pilot Project for the Popponesset Bay System in 
2006.  One of those scenarios was the use of denitrifying I/A systems for all users (including 
Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 4-31  



 
 

build-out) to meet the threshold values for that estuary.  The findings, run under two conditions 
(realistic removal and best case removal), showed that neither one was capable of achieving the 
threshold values alone and additional nitrogen would need to be removed.  Therefore, although 
an improvement over existing Title 5 systems, these systems would have to be used in 
conjunction with other means (including sewering) to reduce the nitrogen levels, at least as 
shown in Popponesset Bay. 
 
In addition, efforts of the Barnstable County Department of Health and the Environment 
examined the performance of all the I/A systems on Cape Cod, and found in general that only 70 
percent were able to achieve a median value of less than 19 mg/L.  However, in review of that 
report and the variability of the data, a significantly smaller percent were able to achieve less 
than 19 mg/L at all times.  Therefore in working to achieve threshold or TMDL limits, the use of 
these systems on a large scale is not recommended. 
  
It is recommended that the following wastewater treatment alternatives be considered for general 
use in future planning areas. 
 

• Continued use of individual I/A systems designed and approved for nitrogen removal 
in limited planning areas (I/A systems already in use in Mashpee include 
Amphidrome, Bioclere, FAST, Recirculating Sand Filters, RUCK®, Singulair, 
NitrexTM, SeptiTech, and Waterloo Biofilter) on a limited basis. 

• Small wastewater treatment facilities for multiple home communal systems. 
• Connection to existing small wastewater treatment facilities already operating in 

Mashpee. 
• Connection to new centralized wastewater treatment facility or facilities. 

 

Mashpee Sewer Commission 
Final Technology Screening Report 
00074.9 4-32  



Chapter 5 
Centralized Municipal Wastewater Treatment Facilities



 
 

CHAPTER 5 
 
 

CENTRALIZED MUNICIPAL WASTEWATER TREATMENT FACILITIES 
 
 
 
 

5.1 INTRODUCTION 
 

A. Purpose.  The purpose of this chapter is to identify technologies that could be implemented 
within the PPA as part of one or more new wastewater treatment and discharge facilities for use 
as part of the WNMP.  The recommended technologies will be considered for further detailed 
evaluation as part of the next phase of the project.  Wastewater treatment and discharge 
alternatives are divided into the following groups: 
 

• Small Wastewater Treatment Facilities  
• Large Centralized Wastewater Treatment Facilities 
• Effluent Reuse/Recharge 

 
Each group of technologies is presented and screened in a separate section of this chapter.  
Effluent disposal and collection system technology alternatives are discussed in Chapter 6. 
 
5.2 SMALL WASTEWATER TREATMENT FACILITIES INCORPORATING 

BIOLOGICAL NITROGEN REMOVAL   
 
Small wastewater treatment facilities incorporating biological nitrogen removal are designed to 
treat and discharge wastewater flows greater than 10,000 gpd.  These treatment systems serve 
many properties and require a wastewater collection system.  For the purpose of this report, these 
systems are being considered for cluster systems as discussed in Chapter 4.   
 
Small wastewater treatment facilities utilize biological nitrogen removal (BNR) processes that 
are compact in size and are generally more mechanized than the individual and multiple-home, 
on-site-type systems previously presented.  These facilities can produce a treated effluent that 
meets the permitted standards of 30 mg/L BOD5, 30 mg/L TSS, and 10 mg/L nitrate-N.  When 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-1  



 
 

properly designed and operated, they can provide even better treatment.  The following BNR 
processes will be identified and screened as part of this alternative: rotating biological contactors 
(RBCs); sequencing batch reactors (SBRs); Amphidrome system; Bioclere; Zenon; and Fixed 
Activated Sludge Treatment (FAST) systems. 
 
A. Regulatory Impacts and Treatment Standards.  Wastewater discharges greater than 
10,000 gpd require a groundwater discharge permit (GWDP) as required by the Massachusetts 
Discharge Permit Program and Groundwater Quality Standards described in 314 CMR 5.00 and 
6.00, respectively.  Mashpee Board of Health regulations and bylaws typically require that new 
development and redevelopment with anticipated wastewater flows greater than 600 gpd meet a 
10 mg/L nitrogen discharge limit.  The Planning Board Special Permit Regulations require the 
following: 
 

“Private sewage treatment facilities designed to generate effluent with an annual average 
total nitrogen concentration of 5 mg/L or less, and not to exceed 10 mg/L at any time, 
shall be constructed for any project for which a special permit is approved by the Board 
which is expected to generate more than 5,000 gpd of wastewater based on the 
Massachusetts State Environmental Code, Title 5, unless prohibited by the Massachusetts 
Department of Environmental Protection, the Mashpee Board of Health, or the Mashpee 
Zoning By-Law.” 
 

If a project requires Cape Cod Commission review, similar nitrogen limits may be necessary to 
meet the No Net Nitrogen policy of the CCC. 
 
The groundwater beneath the PPA is designated as a sole source of drinking water and, as such, 
most is classified as Class I.  Discharges to a Class I groundwater require a high level of 
treatment, including nitrogen removal, allowing a maximum concentration of 10 mg/L total 
nitrogen and nitrate-nitrogen, which is the current drinking water standard.  Any treatment 
facility with a GWDP as issued by MassDEP is REQUIRED to meet a minimum of <10 mg/L 
nitrate and <10 mg/L TN in its effluent.  All technologies presented here can be designed to 
achieve these limits, however performance varies. 
 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-2  



 
 

Technical Report #16 Guides for the Design of Wastewater Treatment Works (TR-16) and the 
MassDEP guidelines entitled Guidelines for the Construction, Operation, and Maintenance of 
Small Treatment Facilities with Land Disposal have been published by MassDEP specifically 
governing these types of treatment facilities.  These guidelines provide detailed design criteria 
for treatment and discharge facilities. 
 
B. System Components for Small Wastewater Treatment Facilities.  Several system 
components are common to most small wastewater treatment facilities.  The main components of 
a small wastewater treatment facility are presented in Figure 5-1 and described below.   
 
 1. Primary Clarifiers.  Primary clarifiers are settling tanks that reduce the organic 
loading to the biological nitrogen removal process by removing the settleable solids and the 
floatables.  The raw wastewater flows through the clarifier (often large septic tanks) and the 
solids settle to the bottom, where they are collected and removed for disposal.  MassDEP’s 
design guidelines require the installation of primary clarifiers on all small wastewater treatment 
facilities, though they are not generally used for SBR processes.  

 
 2. Flow Equalization.  Flow equalization is required to equalize the daily variations of 
wastewater flows and associated loadings that are conveyed to a small wastewater treatment 
facility.  A flow equalization tank stores the variable flows that occur periodically during the 
day, and equalization pumps convey a relatively constant flow from the equalization tank to the 
biological treatment process. 

 
 3. Biological Nitrogen Removal Process.  This process utilizes a large concentrated 
population of microorganisms to treat the wastewater.  The microorganisms are mixed with (or 
brought into contact with) the wastewater in an aerobic environment; biodegradable waste is 
metabolized by the microorganisms to new cell mass and carbon dioxide.  This first step is 
commonly called carbonaceous (or BOD) removal.  The second step is nitrification, during 
which ammonia in the wastewater is converted to nitrate-nitrogen under aerobic conditions.  
Both steps are aerobic and generally occur at the same time.  When nitrogen removal is 
incorporated with biological treatment, a third step is required, in which the amount of oxygen 
entering the process is limited and the microorganism environment becomes anoxic.  The anoxic 
environment causes the microorganisms to obtain oxygen from nitrate, thereby converting the 
nitrate-nitrogen to nitrogen gas, which is released from the wastewater to the atmosphere.  A 
carbon source such as methanol may need to be added to the process to support the conversion of 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-3  



 
 

nitrate-nitrogen to nitrogen gas.  This third step is called “denitrification.”  A variety of BNR 
processes are described in the next section. 

 
 4. Secondary Clarifiers.  Secondary clarifiers are an integral component of the RBC 
and FAST nitrogen removal processes.  These clarifiers are used to separate the biological solids 
(sludge) from the treated wastewater, and they operate similarly to the previously described 
primary clarifiers. 

 
 5. Effluent Filtration.  This is typically required by MassDEP following the biological 
nitrogen removal process or in areas discharging within a designated drinking water supply Zone 
II.  This process filters the effluent to remove most remaining particulate matter.  The facilities 
include sand or other media filters along with the necessary pumps and reservoirs to periodically 
backwash the filters and pump the dirty backwash water to the biological treatment process.  
Effluent filtration is provided in the Amphidrome and Zenon processes as part of the standard 
design. 

 
 6. Disinfection.  Disinfection may be required prior to recharging the treated effluent to 
the groundwater.  Disinfection can be accomplished by adding small quantities of sodium 
hypochlorite to the effluent or by exposing the effluent to ultraviolet light, which inactivates the 
bacteria in the effluent.  Disinfection is not typically required when subsurface leaching fields 
are used for effluent recharge unless the discharge occurs within a Zone II. Disinfection may be 
required when sand infiltration beds (open to the atmosphere), well injection, or discharge to a 
surface water body are used.   

 
 7. Effluent Recharge Facilities.  These facilities are required to discharge and 
distribute the treated effluent to the ground.  Two methods are commonly used, including sand 
infiltration beds and subsurface leaching fields, although there are other options which are 
discussed in detail in Chapter 6.  When sand infiltration beds are used, the effluent is piped to a 
sand bed and percolates into the ground through the open sand surface.  Maintenance of the beds 
is relatively easy and solids can be removed from the top of the sand beds.  The sand beds are 
usually sized based on a hydraulic loading rate of 5 gpd/ft2 of bed area for sandy soils, but this 
loading rate must be verified with soil analysis and hydrogeologic investigations.  When 
subsurface leaching fields are used, the effluent is piped to a subsurface perforated drain field, 
where the effluent percolates into the ground.  Maintenance of these systems is more difficult 
because the leaching field is not exposed to the surface and solids cannot be easily removed.  The 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-4  



 
 

leaching fields are generally sized based on a hydraulic loading rate of 2.5 gpd/ft2 of leaching 
area.  Leaching fields have the advantage that they can be located under a parking lot or other 
large open area that may have another use; therefore, it could require little or no additional space.  
The selection of effluent disposal facilities must be performed on a site-by-site basis.   

 
 8. Support Structures.  An operation building and possibly other support structures are 
required to shelter process equipment, store chemicals and supplies, and operate and maintain the 
various treatment processes. 
 
C. Biological Nitrogen Removal Processes (6 to 10 mg/l TN performance typical). 
 
 1. General.  BNR processes are divided into two general classifications: suspended 
growth processes and attached growth (film) processes.  Suspended growth processes use the 
concentrated microorganism population suspended in the wastewater via mechanical mixing or 
injection of compressed air.  BOD removal, nitrification, and denitrification are accomplished in 
one or more tank compartments during the process, and the microorganisms are settled from the 
wastewater to be reused or processed for disposal. 
 
Attached growth processes utilize a concentrated microbial population, which adheres to a 
supporting media.  The wastewater is circulated through tank compartments containing the 
media coated with the microorganisms.  At the end of the process, the wastewater is typically 
settled or filtered to remove any micro-organisms that have sloughed from the media. 
 
Although performance is listed as 6 to 10 mg/l TN, some technologies like SBRs and Zenon can 
achieve less than 6 mg/l without additional processes if the influent characteristics are favorable. 
 
 2. Rotating Biological Contactors (RBC).  RBCs are an attached growth process that 
utilizes disc-shaped plastic media mounted to a rotating shaft.  The plastic media is partially 
submerged in a tank and provides a growing surface for microorganisms.  The rotating shaft 
brings the microorganisms in contact with both the organic matter in the wastewater and oxygen 
in the atmosphere.  As a result, aerobic bacteria metabolize solids and nutrients in the 
wastewater.  Additional microorganisms are produced and removed from the treated effluent in a 
settling tank.   
 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-5  



 
 

When RBCs are used for nitrogen removal, a separate submerged (anoxic) RBC follows the 
partially submerged (aerobic) RBC to provide denitrification.  Methanol may be added to the 
anoxic RBC to assist nitrogen removal.  The anoxic RBC is not aerated and is completely 
submerged to maintain anoxic conditions.  Both the aerobic and anoxic RBCs produce sludge 
that must be settled and removed from the effluent in secondary clarifiers.  A process diagram of 
an RBC is included as Figure 5-2. 
 
RBCs have the following advantages: 
 

• The technology is used extensively and is well accepted by MassDEP 
• Energy requirements are low 
• Operational requirements are low 
• Can reliably achieve less than 10 mg/L total nitrogen when an anoxic RBC or 

denitrifying filters are used 
 

They have the following disadvantages: 
 

• Must be preceded by primary treatment 
• Capital costs are high 
• Cold weather performance is a concern and the tanks must be covered or enclosed in 

a building 
• There is minimal process control 
• Generally require a larger land area than the SBR processes 

 
 3. Sequencing Batch Reactors.  SBRs are batch-type suspended growth type treatment 
[...]
sand filter is the sand size.  The size of rapid sand filter media ranges from 0.35 mm – 1.0 mm.  
Filtration rates range from 100 – 300 m3/m2/day – approximately 50 times the rate of slow sand 
filters.  Figure 5-7 shows a picture of a rapid sand filter. 
 
Advantages of rapid sand filters: 
 

• Effective in treating higher solids loadings than slow sand filters 
• Process water faster than slow sand filters 
• Less land is required 
• Commonly applied to small wastewater treatment facilities 

 
Disadvantages of Rapid Sand Filtration 
 

• Complicated to operate 
• Pretreatment is often required 
• Higher unit costs for filtering, operation, and maintenance than slow sand filters 
• Ineffective in nitrogen removal 

 
F. Sizing and Land Area Considerations for Cluster Systems.  The land area required for a 
small wastewater treatment facility is often determined by three primary factors: 
 
 1. Land area needed for process equipment and operations building. 
 
 2. Land area needed for effluent disposal facilities, such as sand infiltration beds or 
leaching beds. 
 
 3. The necessary buffer area to visually screen neighboring properties. 
 
The land area of the process equipment and operations buildings is approximately the same for 
the different BNR processes identified.  The RBC process may require slightly more area and the 
SBR process may require slightly less area, but these incremental increases are small when 
compared to the land area requirements for effluent disposal facilities and buffer area.  Effluent 
disposal area requirements for this evaluation are based on the use of sand infiltration beds that 
require the least space and are the easiest to maintain.  As previously mentioned, subsurface 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-12  



 
 

leaching fields have a larger area requirement, but may have an advantage if they can be located 
under a parking area or other open space that has a multiple use.  The buffer areas required for a 
particular small wastewater treatment facility will depend on the site selected and the 
neighboring properties.  The buffer areas estimated are based on a separation distance of 100 feet 
between the property boundary and the process facilities.  This separation distance is greater than 
the distances presented in MassDEP guidelines, but would allow space for driveway access and 
sufficient planting to provide a visual screen from adjoining properties. 
 
Typical land area requirements for small wastewater treatment facilities to treat wastewater flows 
of 10,000, 35,000, and 110,000 gpd (typical flows that might be expected for cluster systems in 
planning areas) are 1.8, 2.8, and 3.7 acres, respectively.  Diagrams indicating a typical plan view 
of small wastewater treatment systems for flows of 10,000, 35,000, and 110,000 gpd are 
included as Figures 5-8, 5-9, and 5-10, respectively. 
 
G. Screening of Cluster Systems.  Cluster wastewater treatment systems incorporating 
RBCs, SBRs, Amphidrome, Zenon, FAST, and Bioclere treatment components provide a variety 
of treatment alternatives with excellent levels of treatment.  These systems allow for greater 
operator control and flexibility, typically take up a small area for the treatment process (not 
including the effluent discharge area), and can handle a range of flows.  Because most of the 
tanks can be prefabricated, these systems provide good treatment with reduced capital costs and 
land requirements.   
 
These wastewater technology alternatives are evaluated and compared in terms of the criteria 
presented in Chapter 3 to determine which would receive further detailed evaluation.  Table 5-1 
summarizes the evaluation of the small wastewater treatment systems.  Based on this evaluation 
and as discussed in the text, the wetland-based treatment systems have high land area 
requirements and there is concern regarding effluent quality for year-round application.  As a 
result, wetland-based systems are not being considered for use in cluster systems.  The small 
wastewater treatment systems are all considered viable options for cluster systems, with smaller 
footprints and proven effluent quality, and will be carried forward in the evaluations.  However, 
as flows increase beyond 20,000 to 30,000 gpd, RBC and SBR technologies are more common 
and have a longer track record and historical performance in treating larger flows. 
 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-13  



 
 

Costs for these types of systems can vary based on many conditions but in general for “cluster” 
type systems with flows between 15,000 gpd and 150,000 gpd, the amounts shown in Table 5-2 
could be expected.  Costs for land acquisition, design, engineering, construction administration, 
extensive site work and other factors and conditions that might impact costs are not identified 
here.  These values are presented to provide a “relative” comparison and will also be dependant 
on the bidding climate and Town requirements and constraints that are placed upon a project.  
Table 5-2 presents examples of costs for these types of systems for flows between 20,000 and 
60,000 gpd, similar to many of the existing small facilities in Mashpee. 
 
Because of the associated tanks with SBR units, these systems become more cost effective for 
larger flows.  Conversely, Bioclere and Amphidrome systems over 50,000 gpd are much less 
common and there is no appreciable cost savings with these larger systems as they are mainly 
constructed of prefabricated units.  
 
5.3 CENTRALIZED TREATMENT FACILITIES 
 
A. Introduction.  Centralized wastewater treatment processes include the following system 
components: 
 

• Preliminary treatment 
• Primary Treatment 
• Flow Equalization 
• Secondary/Advanced Treatment Alternatives 
• Effluent Polishing 
• Disinfection 

 
These system components are described in the following sections, and each secondary/advanced 
treatment alternative is described in detail, evaluated and screened.  
 
 1. Preliminary Treatment.  Preliminary treatment is designed to remove large and 
abrasive objects and solids from wastewater, and it is usually the first process of a centralized 
treatment facility.  The removal of these objects prevents damage to treatment equipment such as 
pumps, valves, and pipelines.   
 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-14  



 
 

Bar screens are used to remove large objects at the beginning of the wastewater treatment 
process, and the material removed is referred to as screenings.  Preliminary treatment may 
include grit removal facilities to remove sand, gravel, and other abrasive materials from the 
wastewater to prevent excessive wear on moving equipment and minimize heavy deposits in 
pipelines and channels.  Grit removal equipment consists of tanks which allow grit and heavy 
solids to settle as wastewater flows through the tank.  In an aerated grit chamber, aeration is used 
to keep organic materials in suspension to be treated in subsequent treatment processes.  Other 
types of grit removal may involve velocity control or centrifugal force to achieve grit separation. 
 
 2. Primary Treatment.  Primary treatment is a process to remove settleable solids from 
the wastewater flow.  The solids are removed by gravity settling and can be collected using 
mechanical equipment or by pumping.  Primary treatment methods include primary clarification 
and primary treatment in septic tanks.  
 
Primary clarification typically utilizes large circular or rectangular tanks with mechanical 
equipment for collection and removal of solids and scum.  As wastewater flows through the tank, 
solids settle to the bottom of the tank and the scum floats to the top of the tank; both are then 
collected and removed by mechanical equipment.  
 
Septic tanks are typically used for decentralized wastewater treatment.  However, several tanks 
can be arranged in series to provide primary treatment at larger centralized treatment facilities.  
Septic tanks at a centralized treatment facility require periodic pumping, but typically do not 
require moving parts such as those used in primary clarifiers.  
 
 3. Flow Equalization.  Flow equalization is used to even out the flow peaks at a 
treatment facility.  Most of the wastewater is produced during two to three hours in the morning 
and evening when water usage is at its highest.  Flow equalization utilizes one or more aerated 
storage tanks to store the wastewater during the hourly peaks and feed it into the treatment 
process evenly throughout the day.   
 
 4. Secondary/Advanced Treatment Concepts and Configurations.  Secondary 
treatment processes are designed to remove solids from wastewater, reducing the biochemical 
oxygen demand (BOD) and total suspended solids (TSS) concentrations.  Advanced treatment 
processes typically remove nutrients such as nitrogen and phosphorous.     
 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-15  



 
 

Biological treatment of wastewater utilizes microorganisms to transform solids and organic 
matter into biological cell mass, carbon dioxide, and/or nitrogen gas.  Biological processes 
provide an environment for microbial growth using nutrients, BOD, and TSS in the wastewater 
as a food source.  Microorganisms are removed from the wastewater as settled sludge, and the 
carbon dioxide and nitrogen gas are released to the atmosphere. 
 
Biological processes are classified as aerobic, anoxic, or anaerobic processes.  Aerobic processes 
are those which occur only in the presence of oxygen; anoxic processes occur when there is 
minimal oxygen but sufficient nitrate nitrogen to act as an oxygen source; and anaerobic 
processes occur when there is no oxygen or nitrate present. 
 
Biological processes are also classified by the physical configuration used for promoting 
microbial growth.  The following sections provide a brief description of the three major types of 
biological processes: 
 

a. Attached Growth Processes.  Attached growth processes utilize an inert media of 
plastic, stone, sand or other material on which the microorganisms grow and multiply.  The 
wastewater is brought in contact with the microorganisms (also called biomass) on the 
media, and the biomass consumes the solids and organic material to produce more biomass.  
Attached growth processes (also known as fixed-film processes) include trickling filters, 
rotating biological contactors (RBCs), aerated biological filters, packed beds, and fluidized 
beds.  These process names identify the configuration of the support media. 

 
b. Suspended Growth Processes.  Suspended growth processes are biological 
processes that maintain a concentrated supply of microorganisms suspended in the 
wastewater.  The supply of microorganisms and organic solids are collectively referred to 
as mixed liquor suspended solids (MLSS).  Decomposition of solids and organic matter is 
achieved by combining untreated wastewater and MLSS in a contact tank.  The 
microorganisms grow and consume the solids and organic material.  The microorganisms 
multiply and are later separated from the treated water to be reused in the process.  Excess 
biological growth is wasted as sludge.  A hybrid to this type of system is the “membrane 
bioreactor,” in which a traditional suspended growth process is modified with membrane 
filtration to allow increased MLSS and elimination of clarifiers or additional filtration. 

 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-16  



 
 

c. Natural Treatment Systems.  Natural treatment systems are considered emerging 
technologies and have not been widely applied for nitrogen removal.  They are not as well 
defined in terms of predictable performance and design criteria as are more conventional 
systems, and they have large land area requirements.  These systems are generally regarded 
as experimental technology and may require pilot testing.  Natural treatment systems 
include hydroponic systems (like Solar Aquatics) and constructed wetlands.  These systems 
rely on naturally occurring plants, aquatic life, fish, and sunlight to remove contaminants.   

 
B. Centralized Treatment Technologies.  The following is a summary of biological 
processes which can be used for treatment and discharge of centralized wastewater flows.  The 
presentation of alternatives is organized on the basis of the level of nitrogen removal 
performance that can be typically expected from each process.  Table 5-3 presents a general 
summary and a relative cost comparison of the technologies evaluated to obtain 3-10 mg/L TN.  
The various technologies are discussed in greater detail below. 
 
 1. Moderate Level of Performance (6 – 10 mg/L TN). 
 

a. Activated Sludge/Modified Ludzack-Ettinger (MLE) Process.  The activated 
sludge process is a suspended growth biological treatment process that utilizes a high 
concentration of microorganisms suspended in the wastewater flow.  An aerobic 
environment is maintained in the reactor tank through either diffused or mechanical 
aeration.  In addition to supplying oxygen, aeration provides mixing of the suspended 
solids and microorganisms.  The mixture of wastewater and microorganisms passes from 
the reactor tank to a settling tank where the microorganisms are settled from the treated 
effluent.  The settled microorganisms are then recycled and combined with influent 
wastewater to maintain the desired concentration in the activated sludge basin.  A portion 
of the settled microorganisms are periodically wasted as sludge. 

 
The oxidation of organic matter and the conversion of ammonia to nitrates (nitrification) 
are aerobic processes, and the activated sludge process can accomplish both within the 
same basin.  Activated sludge processes can also be modified to achieve nitrogen removal 
by creating anoxic zones in the reactor tank, which force microorganisms to use nitrates as 
an oxygen source.  With an adequate supply of carbon, the nitrogen is removed as nitrogen 
gas that is released to the atmosphere in a process known as denitrification.  The MLE 
process is a proven activated sludge process used for nitrogen removal that can remove 

Mashpee Sewer Commission 
Technology Screening Report 
00074.9 5-17  



 
 

nitrogen to the 6 to 10 mg/L range.  A diagram of an activated sludge/MLE process is 
included as Figure 5-11. 

 
Activated sludge/MLE processes have the following advantages: 
 

• Relatively low capital and O&M costs   
• Does not need to be preceded by primary treatment 
• Shown to be highly effective for nitrogen removal as well as secondary treatment   
• Provides flexibility in operation and process control 

 
 They have the following disadvantages: 
 

• Requires final settling tanks 
• Requires skilled operation 
• Higher energy costs (for aeration) than other treatment options 
• High process control requirements to optimize performance 

 
 b. Activated Sludge / Extended Aeration.  The extended aeration type of activated 

sludge process simply refers to an activated sludge process with a longer hydraulic 
retention time as compared to a conventional complete-mix or plug-flow type activated 
sludge processes.  There are a number of versions of this type of process but they are 
generally able to achieve a high level of treatment and to incorporate nitrogen removal.  
Three different types of extended aeration processes will be presented because of their 
common application in the field.   

 
The extended aeration processes are described as follows: 

 
1) Oxidation Ditch.  The activated sludge basin is configured in a circular or 

oblong track that is sometimes referred to as a continuous-loop reactor.  
Aeration and mixing is typically provided by brush, disk, or mechanical 
aerators, but diffused aeration with submerged mixers can also be utilized.  An 
oxidation ditch can be operated for biological nitrogen removal by controlling 